

レジメン名	抗がん剤(商品名)	用量	用法	1クール
PTX+CBDCA (TC療法)	パクリタキセル	175mg/m <sup>2</sup>	点滴静注d1	21~28日
	カルボプラチン	AUC5	点滴静注d1	
PTX+CBDCA (TC療法 weekly)	パクリタキセル	70mg/m <sup>2</sup>	点滴静注d1,8,15	28日
	カルボプラチン	AUC5	点滴静注d1	
PTX+CBDCA+BV	パクリタキセル	175mg/m <sup>2</sup>	点滴静注d1	21日
	カルボプラチン	AUC5	点滴静注d1	
	アバスチン	15mg/kg	点滴静注d1	
BV 維持療法	アバスチン	15mg/kg	点滴静注d1	21日
DTX+CBDCA (DC療法)	ドセタキセル	70mg/m <sup>2</sup>	点滴静注d1	21~28日
	カルボプラチン	AUC5	点滴静注d1	
GC	ゲムシタビン	1000mg/m <sup>2</sup>	点滴静注d1,8	21日
	カルボプラチン	AUC4	点滴静注d1	
PTX weekly	パクリタキセル	80mg/m <sup>2</sup>	点滴静注d1	7日
PTX	パクリタキセル	175mg/m <sup>2</sup>	点滴静注d1	21日~28日
DTX	ドセタキセル	70mg/m <sup>2</sup>	点滴静注d1	21~28日
GEM+DTX	ゲムシタビン	1000mg/m <sup>2</sup>	点滴静注d1,8	28日
	ドセタキセル	70mg/m <sup>2</sup>	点滴静注d8	
GEM	ゲムシタビン	1000mg/m <sup>2</sup>	点滴静注d1,8,15	28日
CPT-11 weekly	イリノテカン	100mg/m <sup>2</sup>	点滴静注d1,8,15	28日
CPT-11 biweekly	イリノテカン	100mg/m <sup>2</sup>	点滴静注d1	14日
CPT-11+MMC	イリノテカン	90mg/m <sup>2</sup>	点滴静注d1	28日
	マイトマイシン	7mg/m <sup>2</sup>	点滴静注d1	
lipo-DXR	ドキシル	50mg/m <sup>2</sup>	点滴静注d1	28日
GDDP(weekly) + RT	シスプラチン	40mg/m <sup>2</sup>	点滴静注d1	7日
TP±BV	パクリタキセル	135mg/m <sup>2</sup>	点滴静注d1	21日
	シスプラチン	50mg/m <sup>2</sup>	点滴静注d2	
	ベバシズマブ	15mg/kg	点滴静注d2	
セミプリマブ (Cemiplimab)	リブタヨ	350mg/body	点滴静注d1	21日